ITEM

=
O

PART NUMBER

DESCRIPTION

QTy.

N

110-3331

SCREW, M5X0.8, 25MM, BHC, HE, SS

110-3402

SCREW, M4x0.7x19L,PHT,PH,CS,BZ

110-3447

SCREW. #4x1/4 ,PHT,PH,CS,ZI

740-7186

SCREW, M5X0.8X12, BHC, HE, SS

740-8310-002

COVER, FRONT, SPIN COMPUTER

740-8310-003

HOUSING, REAR, SPIN COMPUTER

740-8310-004

CAP, CABLE CONNECTOR, SPIN COMP

740-8310-005

ASSY, PCB W/ LCD, SPIN COMP

O O N O w (N

740-8310-007

PLATE, COMPUTER MOUNT

—_
o

740-8310-008

BATTERY, 3.2V, RCR123A

=N
N

740-8310-006

BUSHING, CABLE, SPIN COMPUTER

—_
N

740-8310-009

LABEL, WARNING BATTERY,INTERNAL,ION

—_
w

740-8310-010

LABEL, WARNING BATTERY, OUTER, ION

-— | et N N | e | et | et | e [ [ AN | =




ITEMNO. | PART NUMBER DESCRIPTION QTy.
1 110-3357 SCREW, M4 X10, SHC, HK, CS, BO, NP 6
2 110-3515 SCREW, M3x0.5, 16mm, FHM, PH, SS 1
3 110-3516 SCREW, M3x0.5, 20mm, FHM, PH, SS 1
4 140-3499 BOSS, STOP, GEN, FLYWHEEL, ION 1
5 140-3500 GROMMET, RUBBER, 4.1mm X 12mm X 1.6mm 1
6 740-7013 SPROCKET WHEEL, 16T 1
7 740-7114 RETAINING NUT 1
8 740-7190 NUT, M12X1.25, FLANGE, HE, CS, BO 2
9 740-7579 HUB, FLYWHEEL 1
10 740-7580 BEARING, 6001-2RS 2
11 740-7582 SPINDLE, HUB, SPINNER 1
12 740-7998 SPACER, FLYWHEEL, FLANGE 2
13 740-8148 SPACER, FLYWHEEL, L 1
14 740-8149 SPACER, FLYWHEEL, R 1
15 740-8250 SCREW, M4.8, 13mm, PHT, PH, SS 6
16 740-8293 FLYWHEEL, SPINNER, ION 1
17 740-8302 SPRING, BEARING RETAINER, FLYWHEEL 1
18 740-8303 RETAINING RING, VSM-50 1
19 740-8313 SHROUD, FLYWHEEL, LEFT, WATTS 1
20 740-8317 CAP, GENERATOR, FLYWHEEL 1
21 740-8341 SHROUD, FLYWHEEL, RIGHT, WATTS 1
22 740-8342 ASSY, GENERATOR, SPINNER ION 1
23 740-8372 CABLE, LWR HARNESS, ION 1




ITEM NO.

PART NUMBER

DESCRIPTION

QTY

1

740-8265

ASSY, HANDLEBAR, W/ FORE-AFT

2

740-8346

ASSY, HANDLEBAR POST, WATTS




ITEMNO. | PART NUMBER DESCRIPTION QTy.
1 070-1060 ASSY, LOAD CELL, PCB, ION 1
2 140-3496 RETAINER, C-CLIP, INTERNAL, 15mm 1
3 140-3497 ASSY, MASTERLINK, DOUBLE-WIDE, #35 CHAIN 2
4 140-3498 BUSHING,TUBE, @6mm OD X @4mm ID X 17mm 4
5 140-3502 GROMMET, RUBBER, 2mm X 6mm X 3.2mm 1
6 740-4075 SCREW, M6x1.0, 16mm, SHC, HE 2
7 740-7182 SCREW, M5X0.8X10, BHC, HE, SS 2
8 740-8348 BRAKE BLOCK, UPPER MOUNT, WATTS 1
9 740-8349 BRAKE BLOCK, LOWER MOUNT 1
10 740-8351 ASSY, w/ SPRING, BRAKE PAD, ION 1
1 740-8371 COVER, LOAD CELL, TPR, ASSY 1




ITEMNO. | PART NUMBER DESCRIPTION QTy.
1 110-3468 NUT, NYLON-INSERT, SS, M4 X .7
740-8005 SCREW, M4 X 0.7, 20mm, BHS, SS

740-8358_001

BADGE, COVER, ION

2
3
4

740-8358_002

BADGE, LATCH, ION, SPINNER

NI~ N




ITEM NO.

PART NUMBER

DESCRIPTION

QTy.

1

740-8271

ASSY, SEAT, W/ SLIDER

2

740-8285

ASSY, SEAT POST W/ CAPS, BLADE




ITEM NO.

PART NUMBER

DESCRIPTION

QY.

740-7626

HOLDING NUT, SEAT SLIDER, NXT/E-SPINNER

740-8263

KNOB, ADJUST, W/ BRASS INSERT

740-8330

SPRING, FORE/AFT ADJUST, SPINNER




(<N

ITEMNO. PART NUMBER DESCRIPTION QTy.
1 740-8077 SADDLE, SILVER, NXT 1
2 740-8257 SLIDER INSERT, 225mm L 2
3 740-8259 END CAP, SLIDER, FEMALE 2
4 740-8262 SCREW, M4 X .7, 10mm, SHCS, HK, SS 2
5 740-8272 WELDMENT, TOP SLIDER, SEAT 1




ITEM NO. | PART NUMBER DESCRIPTION Q1Y
1 740-7124 SPRING, BRAKE KNOB 1
2 740-7178 NUT, M10X1.5, HE, SS 1
3 740-7189 NUT, M10X1.5, ACORN, SS 1
4 740-7573 BUSHING, THREADED, BRAKE 1
5 740-7598 CUSHION, BRAKE ASSY 1
6 740-7669 ASSY, KNOB, BRAKE, SPINNER 1




ITEMNO. | PART NUMBER DESCRIPTION QTy.
1 740-8263 KNOB, ADJUST, W/ BRASS INSERT 1
2 740-8329 HOLDING NUT, SEAT SLIDER, SPINNER 1

3

740-8330

SPRING, FORE/AFT ADJUST, SPINNER




ITEM NO. | PART NUMBER DESCRIPTION Qry.
1 740-7620 SCREW, M8X1.25, 20mm, SHCS 2
2 740-7626-KT KIT, HBAR KNOB, F/A ADJUST, SPINNER 1
3 740-8177 SCREW, M6X1x20L, BH, HE, AS,BO 1
4 740-8254 WELDMENT, HANDLEBAR 1
5 740-8255 SLIDER, HANDLEBAR, TOP 1
6 740-8257 INSERT, HBAR, FORE/AFT ADJUST 2
7 740-8259 END CAP, SLIDER, FEMALE 2
8 740-8262 SCREW, M4 X .7, 10mm, SHCS, HK, SS 2




ITEMNO. | PART NUMBER DESCRIPTION QTy.
1 740-7270 KNOB, SEAT SLIDER, STOPPER 1
2 740-7271 SPRING, SEAT SLIDER, NXT 1
3 740-7526 PIN, STOP, SEAT SLIDER 1
4 740-8260 END CAP, SLIDER, MALE 2
5 740-8262 SCREW, M4 X .7, 10mm, SHCS, HK, SS 2
6 740-8263-KT KIT, SEAT KNOB, F/A ADJUST, SPINNER 1
7 740-8278 WELDMENT, SEAT POST, BLADE 1




	StarTrac-SpinnerBladeIonBike-PartsDiagram1
	StarTrac-SpinnerBladeIonBike-PartsDiagram2
	StarTrac-SpinnerBladeIonBike-PartsDiagram3
	StarTrac-SpinnerBladeIonBike-PartsDiagram4
	StarTrac-SpinnerBladeIonBike-PartsDiagram5
	StarTrac-SpinnerBladeIonBike-PartsDiagram6
	StarTrac-NXTSRBike-PartsDiagram3
	StarTrac-NXTSRBike-PartsDiagram5
	StarTrac-eSpinner7200Bike-PartsDiagram5
	StarTrac-eSpinner7200Bike-PartsDiagram9
	StarTrac-NXT7170Bike-PartsDiagram2
	StarTrac-SpinnerBladeBike-PartsDiagram2

